

## IMPORTANT MEDICAL INFO



### THIS PATIENT NEEDS DAILY REPLACEMENT THERAPY WITH CORTISONE

In the event of serious illness, trauma, vomiting  
or diarrhoea, hydrocortisone

Age: < 1 year: 25 mg IV or IM

Age: 1 - 6 year: 50 mg IV or IM

Age: > 6 years: 100 mg IV or IM  
and IV saline infusion (when possible)  
should be administered **WITHOUT DELAY**.

\_\_\_\_\_  
NAME

\_\_\_\_\_  
PERSON NUMBER / DATE OF BIRTH

*European Society for Pediatric Endocrinology*

## IMPORTANT INFORMATION MÉDICALE



### CE PATIENT A BESOIN DE TRAITEMENT SUBSTITUTIF QUOTIDIEN VITAL AVEC DE L'HYDROCORTISONE

En cas de troubles de la conscience,  
vomissements répétés, diarrhée sévère,  
déshydratation, malaise, coma, traumatisme  
sévère ou intervention chirurgicale, injecter  
**immédiatement** Hydrocortisone iv/im ou scut

< 1 ans: 25 mg

1 - 6 ans: 50 mg

> 6 ans: 100 mg

et poser, si nécessaire, perfusion iv de  
sérum physiologique (NaCl 0,9 %).

*Association Surrénales et son conseil scientifique, 2017*